

TEST REPORT

Sample as Received

Client: Allegro Concepts Pty Ltd
 30-32 James Street
 LIDCOMBE NSW 2141

Report: **E11:408**

Attention: Jim Pridham
 Phone: 02 6895 2888
 Fax: 02 6895 4543

Date: 30 August 2011
Page: 1/3
Order No: 2797

Sample Description: Woven slide sheet
Reference: NSW Health support

RMIT Ref. Number: E13803
Colour: Aqua

Test Description

Method

Colourfastness to Washing

AS 2001.4.15-2006, Test A

Sample	Colour Change	Staining - Cotton	Staining - Nylon
<i>Specification*</i>	<i>4-5 minimum</i>	<i>4-5 minimum</i>	<i>4-5 minimum</i>
E13803	4-5	4-5	4-5

Colourfastness to Water

AS 2001.4.E01-2001

Sample	Colour Change	Staining - Cotton	Staining - Nylon
<i>Specification*</i>	<i>4-5 minimum</i>	<i>4-5 minimum</i>	<i>4-5 minimum</i>
E13803	4-5	4-5	4-5

Colourfastness to Rubbing

AS 2001.4.3-1995

Sample	Dry Staining	Wet Staining
<i>Specification*</i>	<i>4-5 minimum</i>	<i>4-5 minimum</i>
E13803	4-5	4-5

Determination of Mass per Unit Area

AS 2001.2.13-1987

Sample	Mean Mass per Unit Area
<i>Specification*</i>	<i>275 g/m² minimum</i>
E13803	63.2 g/m ²

***Specification: RFT HSS / HC 11-715, Specification No. 10.1.1**



This facility is accredited by the National Association of Testing Authorities, Australia for Chemical Testing of Textiles and Related Products, Accreditation No. 5115; Mechanical Testing of Textiles and Related Products, Accreditation No. 5116. This document is issued in accordance with NATA's accreditation requirements

Sample and Sample Description are provided by the client. The above test(s) relate only to the sample tested. This document shall not be reproduced except in full. It is invalid if altered and may not be used in any form of advertising without prior written approval from RMIT Textile Testing Services

F. Greygoose
 F. Greygoose

Approved Signatory

TEST REPORT

Sample as Received

Client: Allegro Concepts Pty Ltd
 30-32 James Street
 LIDCOMBE NSW 2141

Report: **E11:408**

Attention: Jim Pridham
 Phone: 02 6895 2888
 Fax: 02 6895 4543

Date: 30 August 2011
Page: 2/3
Order No: 2797

Sample Description: Woven slide sheet
Reference: NSW Health support

RMIT Ref. Number: E13803
Colour: Aqua

Test Description

Method

Determination of Threads per Unit Length

AS 2001.2.5-1991, Method B

Sample	Mean threads per unit length	
	Length direction	Width direction
<i>Specification*</i>	<i>43.1 Ends per cm minimum</i>	<i>30.6 Ends per cm minimum</i>
E13803	43.2 Ends per cm	29.4 Picks per cm

Dimensional Stability to Washing

AS 2001.5.4-2005

Washing Procedure: 7A (Gentle machine wash, 40°C, Line dry)
 No. of washing cycles: 3
 No. of drying cycles: 3
 Wascator FOM 71 CLS front loading washing machine
 ECE Reference detergent A used.
 Total dry mass of test load: 2 kg

Sample	Mean Dimensional Change	
	Length Direction	Width Direction
<i>Specification*</i>	<i>0 % maximum</i>	<i>0 % maximum</i>
E13803	- 1.0 %	- 1.0 %

Determination of Tearing Force – Elmendorf Method

AS 2001.2.8-2001

	Mean tearing force	
	Length direction	Width direction
<i>Specification*</i>	<i>38.8 N minimum</i>	<i>35.5 N minimum</i>
E13803	> 51 N	> 51 N

***Specification: RFT HSS / HC 11-715, Specification No. 10.1.1**



This facility is accredited by the National Association of Testing Authorities, Australia for Chemical Testing of Textiles and Related Products, Accreditation No. 5115; Mechanical Testing of Textiles and Related Products, Accreditation No. 5116. This document is issued in accordance with NATA's accreditation requirements

Sample and Sample Description are provided by the client. The above test(s) relate only to the sample tested. This document shall not be reproduced except in full. It is invalid if altered and may not be used in any form of advertising without prior written approval from RMIT Textile Testing Services

F. Greygoose
 F. Greygoose

Approved Signatory

TEST REPORT
Sample as Received

Client: Allegro Concepts Pty Ltd
 30-32 James Street
 LIDCOMBE NSW 2141

Report: **E11:408**

Attention: Jim Pridham
 Phone: 02 6895 2888
 Fax: 02 6895 4543

Date: 30 August 2011
Page: 3/3
Order No: 2797

Sample Description: Woven slide sheet
Reference: NSW Health support

RMIT Ref. Number: E13803
Colour: Aqua

Test Description

Method

Determination of Breaking Force and Elongation
- Ravel strip method

AS 2001.2.3.1-2001

Date of test: 26 August 2011

Test specimens: 5 specimens each direction tested in conditioned state.

Gauge length: 200mm

Test speed: 100mm/min

Pretension: 2N

	Mean breaking force	
	Length direction	Width direction
<i>Specification*</i>	<i>760 N minimum</i>	<i>470 N minimum</i>
E13803	560 N	360 N

	Mean elongation at break	
	Length direction	Width direction
E13803	33.5 %	27.5 %

***Specification: RFT HSS / HC 11-715, Specification No. 10.1.1**



This facility is accredited by the National Association of Testing Authorities, Australia for Chemical Testing of Textiles and Related Products, Accreditation No. 5115; Mechanical Testing of Textiles and Related Products, Accreditation No. 5116. This document is issued in accordance with NATA's accreditation requirements

Sample and Sample Description are provided by the client. The above test(s) relate only to the sample tested. This document shall not be reproduced except in full. It is invalid if altered and may not be used in any form of advertising without prior written approval from RMIT Textile Testing Services

F. Greygoose
 F. Greygoose

Approved Signatory